IFP IP3100/1P5100/IP7600 N RN e
SH FT EN VE T e i e e el e
CODE *78 - 575 - A
-r Front | Shaft OUTBOARD OPTIONAL
1P3100/1P5100 ‘ Flange | Rotation SHAFT BEARING | 1/4 DRAIN
SAE C 4-BOLT 15 o) — 178 W WITHOUT NONE(PUMP)
! 205 f 2.88 278 CCW WITHOUT NONE(PUMP)
- | 35.00 1 378 DOUBLE __|WITHOUT NONE(PUMP)
MODEL T A B 4.50 — | : e 478 CW WITH NONE(PUMP)
100 T30 1415 i i 578 CCW WITH NONE(PUMP)
5005176 N B o Ix 678 DOUBLE __|WITH NONE(PUMP)
= 878 DOUBLE  |WITH 1/ 4 NPT(MOTOR)
4HOLES 9.5 — [978 DOUBLE  [WITHOUT 1/ 4 NPT(MOTOR)
MOUNTING —
FACE [1P 3100 SHAFT END COVER PART NUMBER | 312 5037 202N]
[TP 5700 SHAFT END COVER PART NUMBER | 313 5037 202N|
8.4
CODE *98 - 2 |
IP5100 — ] Front | Shaft OUTBOARD OPTIONAL
SAE C 2-BOLT ‘ | 291 Flange [ Rotation SHAFT BEARING | 1/4 DRAIN
| 198 CW WITHOUT NONE(PUMP)
so0 T — ? 298 CCW WITHOUT NONE(PUMP)
: B 398 DOUBLE _| WITHOUT NONE(PUMP)
¢ 4.00 498 CW WITH NONE(PUMP)
—1— 4] 598 CCW WITH INONE(PUMP)
J 698 DOUBLE | WITH INONE(PUMP)
398 DOUBLE | WITH 1/ 4 NPT(MOTOR
MOUNTING 998 DOUBLE [ WITHOUT L/ 4 NPT(MOTOR)
-~ 75
2 HOLES 0.69 FACE [1P 5100 SHAFT END COVER PART NUMBER [ 3135027 202N]
~ 469 — - -
CODE *42 | I f Front | Shaft OUTBOARD OPTIONAL
rﬁ;'::% - A Flange | Rotation SHAFT BEARING [ 1/4 DRAIN
IP7600 VA fﬁ § ! 2.69 142 CcwW WITHOUT NONE(PUMP)
SAE B 4-BOLT ;5 (1) 34.000 242 CCW WITHOUT NONE(PUMP)
H \k_// || - } 342 DOUBLE _[WITHOUT NONE(PUMP)
— ) = 519 442 CW WITH NONE(PUMP)
% Py = : 542 CCW WITH NONE(PUMP)
) 642 DOUBLE _|WITH NONE(PUMP)
4 HOLES .56 4| | [& 842 DOUBLE __ |WITH 1/4 NPT(MOTOR)
942 DOUBLE _ [WITHOUT 1/4 NPT(MOTOR)
MOUNTING —| — .75
FACE [TP 7600 SHAFT END COVER PART NUMBER [ 316 5037 201N]
| 50 Front | Shaft OUTBOARD OPTIONAL
’ Flange | Rotation SHAFT BEARING | 1/4 DRAIN
CODE *78 | i | 173 CW WITHOUT NONE(PUMP)
IP7600 T 5 278 CCW WITHOUT NONE(PUMP)
95 f 2.88 378 DOUBLE _|[WITHOUT NONE(PUMP)
SAE C 4-BOLT 45 | " oso0 |L_|_ 478 CW WITH NONE(PUMP)
f . T 578 CCW WITH NONE(PUMP)
| || 678 DOUBLE __[WITH NONE(PUMP)
| —t s 1o 878 DOUBLE __|WITH 1/ 4 NPT(MOTOR)
: 978 DOUBLE __ [WITHOUT 1/4 NPT(MOTOR)
4 HOLES @.56 * [IP 7600 SHAFT END COVER PART NUMBER | 316 5037 202 ]
MOUNTING —| =——— .75
FACE
*
CODE *98 »‘ ‘ s | Front | Shaft OUTBOARD OPTIONAL
1P7600 — F9Ia8ngc R(():tation SHAFT BEARING | 1/4 DRAIN
T W WITHOUT NONE(PUMP)
SAE C 2-BOLT T [_ 291 298 CCW WITHOUT NONE(PUMP)
- so0 T 398 DOUBLE __|WITHOUT NONE(PUMP)
w 493 CW WITH NONE(PUMP)
1 ' 598 CCW WITH NONE(PUMP)
- 5.19 698 DOUBLE __[WITH NONE(PUMP)
w 898 DOUBLE _|WITH 1/ 4 NPT(MOTOR)
|| | 998 DOUBLE WITHOUT 1/ 4 NPT(MOTOR)

2HOLES @.69

FACE

MOUNTING __|

[TP 7600 SHAFT END COVER PART NUMBER [ 3165027202 |
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